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Purpose

This test method covers the evaluation of structural performance of the referenced test
specimen per ASTM E330-02, “Standard Test Method of Exterior Windows, Doors,
Skylights and Curtain Walls by Uniform Static Air Pressure Difference” and as provided
herein.

Test Dates

9-28-11 to 9-30-11

Test Specimen

Manufacturer: Petersen Aluminum Corp.
1005 Tonne Rd.
Elk Grove Village, IL. 60007

Panel: 16” Siding Panel w/ Nail Groove, 0.040” Aluminum (nominal)

Testing Apparatus

A vacuum test chamber was used with two static pressure taps located at diagonally
opposite corners. A controlled blower provided a vacuum to uniformly load the
specimen mock-up. Calibrated manometers were used to measure the pressure at each
pressure tap. The uniform load pressure was performed in the negative direction to
monitor wind uplift on the panel specimen mock-up. Calibrated deflectometers were
attached to monitor panel deformation as shown.
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Installation

e The panels were installed on to 16 ga supports using #10-16 X 1” long pancake head
self drill fasteners located on the panel nail groove. The panel side-joints were a
tongue and groove type as shown on the attached detail.

e Plastic (4 mil thick) was employed loosely between the panels and subgirts and in the
side joints to create a vacuum seal.

Procedure

e The test assembly was subjected to negative pressures to form an outward pressure at
the values and time duration as shown in the attached table.

e Each pressure increment was held for at least 1 minute.
e Deflection movement of the assembly during the tests was recorded.

e Successive increments were achieved as above until failure or ultimate load was
reached.
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TEST “A”

Specimen: 16” Siding Panel w/ Nail Groove, 0.040” Aluminum
Support Spacing: 4 ft o/c

Panel Attachment to Support: #10-16 X 17 Self Drill Fasteners (2 per support)

NEGATIVE LOAD TEST
DEFLECTION READINGS  (INCHES)
LOAD (PSF)| D-1 D-2 D-3 D-4 D-5 D-6
0.0 0 0 0 0 0 0
5.2 0.02 0216 0.063 0.239 0.037 0.254
0.0 0 0005 0003 0006 0.012 -0.003
15.6| 0.124 0.716 0.323 0746 0.153 0.773
0.0/ 0.036 0.085 0.054 0.057 0.071 0.046
26.0 0.23 1.168 06 1.268 0.267 1.259
0.0/ 0099 0.217 0.163 0.192 0.131 0.179
36.4) 0329 1555 0.852 1.683 0.368 1.683
0.0| 0.164 0429 0.355 0.504 0.214 0.381
46.8| 0.418 1.947 1.052 2.077 0.453 2.059
0.0f 0219 0.636 0.519 0.598 0.27 0.552
57.2 0.5 2271 1283 2426 0567 2.391
0.0 0248 0.848 0584 0.827 0.342 0.786
78.1| 0.654 2837 1.622 3.06 0723 3.051
0.0/ 0407 1.361 0.886 1.365 0.491 1.35
RESULTS:

Maximum Test Load = 87.3 psf (Panel pulled over fasteners)
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TEST “B”

Specimen: 16” Siding Panel w/ Nail Groove, 0.040” Aluminum
Support Spacing: 1 ft o/c

Panel Attachment to Support: #10-16 X 1” Self Drill Fasteners (1 per support)

NEGATIVE LOAD TEST

DEFLECTION READINGS  (INCHES)
LOAD (PSF)| DA D-2 D-3 D4 D-5 D-6

0.0 0 0 0 0 0 0
10.4] 0.189 0.347 0.15 0.353 0.164 0.345
0.0/ 0.018 0.017 0.083 0.246 0.017 0.009
20.8| 0318 0666 0.302 0643 0305 0.671
0.0f 0.048 0.041 0.009 0158 0.021 0.027
31.2| 0434 0925 0435 0926 0437 0.929
0.0) 0.048 0.068 0.036 0.06 0.037 0.054
416 0566 1.181 0549 1.177 0.566 1.189
0.0/ 0.083 0.129 0.062 0.116 0.09 0.114
52.0/ 0693 1.464 0.732 1.492 0.748 1.507
0.0| 0127 0.228 0.097 0216 0.114 0.212
62.4f 0.799 1596 0781 1597 0813 1.626
0.0f 0.189 0.347 0.154 0.323 0.181 0.337
83.3] 1.069 1.956 1.046 2.012 1.09 2.008
0.0] 0375 0.669 0.336 0.656 0.37 0.672
104.1] 1.489 2569 1.488 2593 1.527 2.652

RESULTS:

Maximum Test Load = 104.1 psf (Panel sidejoint disengagement after load was released)
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TEST “B”

PANEL
SPECIMEN
(TYP)

[ o ]

| SUPPORTS (TYP)

CHAMBER

—=— FRAME

10 SPANS @ 1' OC

C t® @)
L D4 @ jDB
, ) 1

@ DEFLECTION POINT

TEST ASSEMBLY



Project No. T300-11

2982234 30 |

SNOISNIWIT TENTEWOD 304 NOILYIYWA L3N

8202-dl

0Isri/e

IANOGAD TI9N /B
TINVd SNICQIS .91

9078 WANTWNTTY N3SY3L3d

$40T Ul WIB/T  =mm—mmeme JAIQ
3407 VI UIG/]  mmemmemne TS

31301 VI WB/T  ~=————- ¥3UWYC
589uG3p 2 (- W0 +)  ~mmmmm-SFTINY
UIZE/T (= MO #)  mm—mmeee TIOVY
VIZE/T (= MO 4}  mwmwmeme {1
VIST/T (= W0 ) = NOILYTIWADIYX

CIYL3W LSINOIHL 304 SCEAVENYLS 3ONYYET0L

G3ION ISIMYSHLO SSIINMT G210 54V I0vY SNIRRO4 T

(VO SLe3oNdN [IFHT 50 WOLIOH 38V " SNOSNIRG TV

TIVERT dVI ,

1HO1¥AdTD @

5034203 FUISUQD LITFivA Y3 INOY3IK
Jauut AUT uf pazil1an 3G 20U ADW U3 IUA S100L aulyIug

TSY 40 UO(R0WOFU! Ad0ge) dtoud BUITIMOD BUIMUIR SiYL 31va Ag
INTW ISY O TWIN3LOW 40 3090 || g 7 TINONIY SAONGAY ,
0£0" - #20° AN SSINOIL Tals | [ JHON S U5A08d [ oaoudoy []
0»0 " 3 2€0° FONYE SSINNDTAHL WY
SEL8 E2 HLTIA IO 'XO¥ddY
TIVLAd J,9100 TVLAd T,9L00
,..I(QQ.J
| /0% _ L \.RZ
Wasm ] i/ o 605 SW,.
P Vo [} pros— S
i 057 .
o] g8 iomc.H_ —_— e
3y 56 <
5587 —i i | 3582 <y | 858 - il e i
il SoM ~ u A ‘ , A 0 o e
o [T T / )T
m I 26 \.ﬂv y i o“m.
9 i
3 . | | T
’ xﬂ...i;m Tl..&m.TlW 28"} *l».qs,_.x,L W
; 000 ; 000'% + 000" |
IREACO 000 _
. |
]

ARy 160°8L

30IS_QYVOENI




Project No. T300-11

TENSILE TEST REPORT

Client: Petersen Aluminum Corp.
1005 Tonne Rd.
Elk Grove Village, IL 60007
Test Date: October 6, 2011
Test Method: ASTM B557-10

Material Description: 16” Siding Panel w/ Nail Groove, 0.032” Aluminum

Sample | Width | Thickness | Yield | Max. 0.2% Tensile | Elongation
No. (in) (in) Load Load Offset Strength (% in
(Ib) (Ib) Yield (psi) 2 inches)
Strength
(psi)
0073-11 | 0.499 0.040 3603 | 4124 18,051 20,663 4.1

Equipment Used: Tensile Machine #QT7-061196-020
Caliper #081410113-1
Extensometer #10311744D
Micrometer #52-222-001




